
International  Journal  of

Environmental Research

and Public Health

Article

Enhancement of COD Removal from Oilfield
Produced Wastewater by Combination of Advanced
Oxidation, Adsorption and Ultrafiltration

Xiaodong Dai 1, Jian Fang 2, Lei Li 1, Yan Dong 1 and Jianhua Zhang 3,*
1 Shengli College China University of Petroleum, Dongying 257061, China
2 China National Offshore Oil Corporation Group, Tianjin Chemical Research and Design Institute

Corporation, Tianjin 300100, China
3 Institute for Sustainable Industries & Liveable Cities, Victoria University, Melbourne, VIC 8001, Australia
* Correspondence: jianhua.zhang@vu.edu.au

Received: 13 August 2019; Accepted: 30 August 2019; Published: 3 September 2019
����������
�������

Abstract: The wastewater produced from the oilfield is chemically corrosive due to high salinity in
combination with high temperatures. It is also rich in contaminants, such as oil, polyacrylamide,
emulsions, suspended solid, etc. The density difference between the oil and water in the wastewater
is low, which makes separation via gravity difficult. In this study, a combined pilot treatment is
studied, which includes Fenton oxidation, settlement, activated carbon adsorption, and ultrafiltration
(UF). The operational conditions of Fenton oxidation are optimized based on alleviating the fouling
of the UF membrane. When the Fenton oxidation was operated at the molar ratio of H2O2 to
FeSO4 3:1 and pH 2.2–2.5, the UF membrane could operate continuously for 20 h without cleaning.
The membrane was fouled by the organics (oil/grease) and polymer, which can be effectively removed
by composite cleaning reagent consisting of 0.1% NaOH and 0.1% sodium dodecylbenzenesulfonate
(SDBS). With the UF treatment, the chemical oxygen demand (COD) of the effluent was less than
50 mg/L, which could meet the upgraded standard.

Keywords: oilfield produced wastewater; Fenton oxidation; activated carbon adsorption;
ultrafiltration membrane

1. Introduction

The oil exploitation industry is the foundation of almost all modern economic sectors. However,
its processes also generate a large volume of liquid waste [1]. Oilfield wastewater or produced water
contains various organic and inorganic components. Historically, the produced water was discarded
in vast evaporation ponds, which would cause both ecological and social issues [2].

The wastewater produced from the oilfield is chemically corrosive due to high salinity in
combination with high temperatures. It is also rich in oil emulsion, grease, suspended solids, bacterial
content, and polymeric content, which could cause serious membrane fouling [3]. The low oil–water
density difference and existing of surfactants make the separation of oil from the water difficult [3].
Since large volumes of the produced water are being generated in many countries with oilfields,
there are increasingly focused efforts to find efficient and cost-effective treatment methods to remove
pollutants. Reuse and recycling of the produced water include underground injection to increase
oil production, use for irrigation, livestock or wildlife watering and habitats, and various industrial
uses (e.g., dust control, vehicle washing, power plant makeup water, and fire control) [4]. Therefore,
intensive treatment is required to meet regulations in the wastewater management or for wastewater
recycling [5,6].

Int. J. Environ. Res. Public Health 2019, 16, 3223; doi:10.3390/ijerph16173223 www.mdpi.com/journal/ijerph

http://www.mdpi.com/journal/ijerph
http://www.mdpi.com
https://orcid.org/0000-0002-8674-0485
http://www.mdpi.com/1660-4601/16/17/3223?type=check_update&version=1
http://dx.doi.org/10.3390/ijerph16173223
http://www.mdpi.com/journal/ijerph


Int. J. Environ. Res. Public Health 2019, 16, 3223 2 of 10

The main aim in treatment of oilfield produced water is to remove hydrocarbon components in
terms of the chemical oxygen demand (COD) [7]. Oil content of the produced water can be reduced
through various physical, chemical, and biological methods. In offshore oil extraction facilities, the
compact physical and chemical treatment technologies are preferred, but they are limited due to the
high capital cost of physical methods and high treatment cost of hazardous sludge generated from the
chemical treatment [1]. Biological treatment is a cost-effective method for removing dissolved and
suspended compounds from onshore oilfield wastewater. Several conventional methods have been
used to treat the produced water for decades, which include flotation, coagulation, and biological
treatment [2]. Both flotation and coagulation are physicochemical methods, and biological treatments
utilize anaerobic and aerobic methods to reduced COD and biological oxygen demand. However,
current methods cannot remove minute suspended oil and/or hazardous dissolved organic and
inorganic components. Therefore, the effluent from those treatments hardly meets the most recent
stringent standards [5,6], in which it is required that the COD must be less than 50 mg/L [7].

To achieve high COD removal efficiency, membrane filtration has been proposed to improve the
effluent quality [8,9]. Zhang et al. [10] tried microfiltration technology in combination with coagulation
to treat the produced water. Çakmakce et al. [11] tested the desalination of the produced water by the
combination of dissolved air floatation, acid cracking, coagulation with lime and precipitation, cartridge
filters, microfiltration and ultrafiltration (UF), and nanofiltration and reverse osmosis. Alkhudhiri
et al. [12] tested air gap membrane distillation in treatment of the produced water. All those methods
could achieve the targeted COD of less than 50 mg/L. However, in those methods, the upgrade of
the existing treatment plant—which was still working and just could not treat the wastewater to the
quality that met the new standard—has not been studied.

Therefore, in this study, the combination of an existing conventional produced water plant with
UF is proposed. The conventional produced water treatment plant with a maximum capacity of
480 m3/day was used as the pretreatment for UF process to reduce UF operation cost, which includes the
Fenton oxidation, settlement, intermediate tank, and activated carbon units. The operation conditions
of the pretreatment were optimized to lower the operation cost and improve the UF performance.
The capability of the UF membrane in COD removal and cleaning strategy of the fouled membrane
were also studied.

2. Experimental

2.1. Pretreatment

The maximum capacity of the pilot plant is about 480 m3/d, and the process schematic is shown
in Figure 1, which was combination of an old conventional produced water treatment plant with
UF. In the conventional pilot plant, the wastewater was fed into the Fenton oxidation unit, where
part of the organic pollutants is oxidized and degraded by Fenton reagent, which will reduce the
follow adsorption burden of the activated carbon and lower the fouling potential of the UF membrane.
The flocculent (polyacrylamide (PAM)) is dosed into the settlement tanks equipped with inclined plates
(board spacing of 100 mm), contacted with the effluent from the Fenton oxidation and settled down,
through which the suspended solid and partial dissolved organic will be removed. The supernatant
from the settlement tank enters the intermediate tank. Due to the incomplete oxidation in Fenton
oxidation, NH3-N still can be detected in the intermediate tank and is further removed by adding a
denitrification reagent (BH-TN07, Tianjin Research Institute for Water Transport Engineering, M.O.T,
Tianjin, China), which will reduce the adsorption burden of the activated carbon. The denitrified
effluent from the intermediate tank flows into the activated carbon unit for the adsorption procedure
to further remove the dissolved organics and by-produce from the Fenton oxidation, which will reduce
the fouling potential to the UF membrane.



Int. J. Environ. Res. Public Health 2019, 16, 3223 3 of 10
Int. J. Environ. Res. Public Health 2019, 16, x 3 of 10 

 

 

Figure 1. Treatment process. PAM: polyacrylamide; UF: ultrafiltration. 

The components in the wastewater such as the surfactants, suspended solids, heavy metals, etc. 
are not analyzed in our study, because those chemicals are not regulated in the oilfield operation. 
Furthermore, during the testing period of about six months, no issue had been observed related to 
those components, although they have been widely studied and considered as factors that could 
potentially affect the performance of the Fenton oxidation, activated carbon, and UF. The water 
quality requirements for influent and effluent of the pretreatment are listed in Table 1. The COD is 
analyzed by the dichromate method (GB 11914-89), in which K2Cr2O7 is used to oxidize the COD in 
the analyzed water, and the NH3-N content is tested by an online ammonia analyzer. 

Table 1. Required influent and effluent parameters. 

Parameters pH Chemical Oxygen Demand (COD) (mg/L) Nitrogen (mg/L) 
Influent 8.1 261 10.8 
Effluent 6–9 ≤170 ≤8 

2.1.1. Fenton Advanced Oxidation Unit 

The Fenton oxidation reactor consists of 3 reaction tanks (ϕ2400 × 3500 mm), which are made 
from Q235 carbon steel with internal phenolic resin coating and external polyurethane coatings for 
corrosion protection. A horizontal centrifugal pump able to deliver a flowrate of 50 m3/h is used to 
lift outlet flow, which is controlled by a static pressure level sensor at the following neutralization 
stage of the settlement tank. 

2.1.2. Settlement Unit and Intermediate Tank Unit 

The settlement unit is consisted of a group of coagulation/flocculation tanks and inclined plate 
settlement tanks. The sizes of the reaction coagulation/flocculation and settlement tanks are 2700 × 
2857 × 4510 mm and 6000 × 6000 × 4510 mm respectively. The effluent from Fenton oxidation unit 
flows into coagulation/flocculation tanks to separate the flocs. The supernatant from the 
coagulation/flocculation tanks is introduced into the inclined plate settlement tanks at a flowrate of 
0.82 m3/m2·h, where its pH is adjusted to 9.0–9.5 to facilitate the iron precipitation and the following 
ammonia nitrogen removal [13,14].  

The effluent from the settlement unit flows into intermediate tanks (3300 × 3300 × 2000 mm), 
where the denitrification reagent is added into the effluent from the settlement unit to reduce the 
ammonia nitrogen content.  

2.1.3. Activated Carbon Adsorption Unit  

There are 6 sets of activated carbon adsorption tanks operating in parallel, which receive effluent 
from the intermediate tank unit. The size of the tank is ϕ2600 × 2300 mm with the phenolic resin 
internal coating and polyurethane external coating for corrosion protection.  

2.2. UF Membrane Separation Unit 

Feed water 
Fenton 

oxidation 
unit

Settlement
tank 

Intermediate 
tank 

Activated 
carbon unit 

Fenton 
reagent 

Denitrification 
reagent 

UF 

Flocculent 
PAM 

Figure 1. Treatment process. PAM: polyacrylamide; UF: ultrafiltration.

The operation process is controlled by a distributed control system (DCS). The pH in the Fenton
oxidation unit is automatically adjusted by sulfuric acid addition. The sludge in the settlement tank is
discharged based on the COD level in the effluent.

The components in the wastewater such as the surfactants, suspended solids, heavy metals, etc.
are not analyzed in our study, because those chemicals are not regulated in the oilfield operation.
Furthermore, during the testing period of about six months, no issue had been observed related to
those components, although they have been widely studied and considered as factors that could
potentially affect the performance of the Fenton oxidation, activated carbon, and UF. The water quality
requirements for influent and effluent of the pretreatment are listed in Table 1. The COD is analyzed by
the dichromate method (GB 11914-89), in which K2Cr2O7 is used to oxidize the COD in the analyzed